

Unconventional treatment options in psoriasis: A review

Shekhar Neema, Sunmeet Sandhu¹, Ankan Gupta², Soumya Jagadeesan³, Biju Vasudevan

Department of Dermatology, Armed Forces Medical College, Pune, Maharashtra, ¹Department of Dermatology, Command Hospital Air Force, Bengaluru, Karnataka, ²Department of Dermatology, Christian Medical College, Vellore, Tamil Nadu, ³Department of Dermatology, Amrita Institute of Medical Sciences, Cochin, Kerala, India

Abstract

Psoriasis is a common skin disease that affects 1–3% of the general population. The treatment depends on body surface area involved, quality of life impairment and associated comorbidities. The treatment options include topical therapy, phototherapy, conventional systemic therapy (methotrexate, cyclosporine and acitretin), biologics and oral small molecules (apremilast and tofacitinib). Despite the availability of newer therapies such as biologics and oral small molecules, many a time, there is a paucity of treatment options due to the chronic nature of the disease, end-organ toxicity of the conventional drugs or high cost of newer drugs. In these scenarios, unconventional treatment options may be utilized as stand-alone or adjuvant therapy. In this review, we have discussed these uncommonly used treatment options in the management of psoriasis.

Key words: Psoriasis, therapeutics, therapy, treatment

Introduction

Psoriasis is a common T-cell mediated disorder seen in approximately 1–3% of the general population.¹ Once considered a skin disease alone, psoriasis is now considered to be part of a multi-system inflammatory disorder. Moreover, the chronicity of the disease has a significant psychosocial impact and affects the quality of life of the patient and their caregivers. Hence, adequate treatment of the disease is of utmost importance to stop the “psoriatic march.”²

Lifestyle modifications, assessment of comorbidities and removal of precipitating factors need to be part of the therapy. Conventional pharmacotherapy includes topical agents, phototherapy, first-line systemic therapy (methotrexate, cyclosporine and acitretin), biologics and oral small molecules such as apremilast. The choice of the systemic drug depends on the patient's age, comorbidities, prior response to treatment, severity and stability of the disease and the cost of treatment.³ It is not uncommon to come across “difficult to treat” psoriasis patients who have not responded, not tolerated or have depleted all well-established treatment options because of comorbidities, adverse effects or high cost of the drugs. This leaves clinicians with only a few options to choose an alternative strategy for the management of psoriasis. In this review, we will discuss the

non-pharmacological measures, drugs and treatment strategies that are considered unconventional and have not been approved by regulatory agencies for the management of psoriasis. The treatment options are classified in Table 1.

Thiazolidinediones (TZD)

Peroxisome proliferator-activated receptors (PPAR) are expressed on keratinocytes and induce differentiation of keratinocytes, inhibit terminal growth and reduce inflammatory response. Thiazolidinediones are anti-diabetic drugs which activate nuclear peroxisome proliferator-activated receptors and could help in the management of psoriasis. Pioglitazone and rosiglitazone are available thiazolidinediones, of which pioglitazone has been better studied for its effect on psoriasis. Pioglitazone has a dose-dependent effect with higher percentage of patients achieving 75% reduction in the Psoriasis Area and Severity Index (PASI) score (PASI75) with a 30 mg daily dose as compared to 15 mg once a day. A pilot trial of pioglitazone 15 mg, 30 mg and placebo found mean PASI reduction of 41.1%, 47.5% and 21.6%, respectively.⁴ A placebo-controlled trial conducted by Hafez *et al.* found 21% (5/24) patients achieving PASI75 in pioglitazone 30 mg group as compared to placebo (1/24) at ten weeks.⁵ Other studies found pioglitazone in

How to cite this article: Neema S, Sandhu S, Gupta A, Jagadeesan S, Vasudevan B. Unconventional treatment options in psoriasis: A review. *Indian J Dermatol Venereol Leprol* 2022;88:137-43.

Corresponding author: Dr. Shekhar Neema, Associate Professor, Department of Dermatology, Armed Forces Medical College, Pune, Maharashtra, India. shekharadvait@gmail.com

Received: January, 2021 **Accepted:** May, 2021 **EPub Ahead of Print:** October, 2021 **Published:** February, 2022

DOI: 10.25259/IJDVL_22_2021 **PMID:** 34623042

This is an open-access article distributed under the terms of the Creative Commons Attribution-Non Commercial-Share Alike 4.0 License, which allows others to remix, tweak, and build upon the work non-commercially, as long as the author is credited and the new creations are licensed under the identical terms.

Table 1: Classification of unconventional therapeutic options in the management of psoriasis

General lifestyle measures	Weight loss, smoking cessation, moderating alcohol consumption, exercise and yoga
Nutrition	Supplements: Vitamin D, folic acid and probiotics Diet: Gluten free, very low-calorie ketogenic diet, intermittent fasting
Prevention of triggers	Antibiotics, tonsillectomy, staphylococcal decolonization
Immunomodulators	Mycophenolate mofetil, azathioprine, leflunomide, hydroxyurea, tofacitinib
Anti-neutrophilic drugs	Dapsone, colchicine
Drugs intended to improve metabolic parameters	Peroxisome proliferator-activated receptors agonists, biguanides, glucagon like peptides
Procedures	Radiotherapy/Grenz Ray, bariatric surgery
Others	Somatostatin, bevacizumab, sulfasalazine, low-dose naltrexone, intravenous immunoglobulin

combination with methotrexate or acitretin to be superior to methotrexate or acitretin as monotherapy.^{6,7} A recent meta-analysis concluded that pioglitazone alone or in combination with methotrexate, acitretin or phototherapy is safe and effective for management of plaque psoriasis as compared to placebo. Adverse effects such as nausea, raised liver enzymes and weight gain were noticed with the use of pioglitazone but were not found to be statistically significant. Serious adverse effects including hypoglycemic events were not reported in any studies included in meta-analyses.^{8,9} Pioglitazone also improved metabolic parameters in patients with psoriasis.¹⁰

Glucagon-like Peptide (GLP), Biguanide and Dipeptidyl Peptidase 4 (DPP IV) Inhibitors

Glucagon like peptide 1 (GLP-1) is a hormone required for glucose homeostasis. These receptors are identified in immune cells, inhibit tumor necrosis factor- α (TNF- α) and have anti-inflammatory effects; they are also expressed in psoriasis plaques.¹¹ Liraglutide is a Glucagon like peptide 1 agonist available as a multidose pen; the dose varies from 0.6 to 1.8 mg subcutaneous once a day. A patient of psoriasis with Type 2 diabetes mellitus showed improvement in an isolated case study.¹² A study conducted in glucose tolerant obese patients with psoriasis showed significant weight loss but no improvement in psoriasis as compared to controls at eight weeks.¹³ A prospective cohort study showed significant improvement in PASI, waist circumference, weight reduction and glycosylated haemoglobin (HbA1c) levels at 12 weeks in patients of psoriasis with Type 2 diabetes.¹⁴

Dipeptidyl peptidase 4 (DPP IV) inhibitors also known as gliptins are oral hypoglycemic drugs that act by increasing the level of glucagon-like peptide 1. The commonly used drugs available in this class are sitagliptin, linagliptin and vildagliptin. They can improve keratinocyte differentiation and decrease T cell activation.¹⁵ A randomized controlled trial in patients without Type 2 diabetes mellitus comparing sitagliptin and narrow band ultraviolet B (NB-UVB) with NB-UVB alone found significant improvement in PASI in combination group without significant adverse effects.¹⁶

Metformin is a biguanide oral anti-diabetic drug used commonly in the management of Type 2 DM. It inhibits keratinocyte proliferation and release of pro-inflammatory cytokines through mammalian target of rapamycin (mTOR) pathway and activation of mitogen-activated protein kinase signaling pathway.¹⁷ In a placebo-controlled open label study using metformin 1000 mg/day for 12 weeks, improvement in metabolic parameters and erythema, induration and scaling was reported in the treatment group.¹⁸ A cross-sectional study found significantly improved quality of life in patients receiving metformin and methotrexate combination as compared to methotrexate alone.¹⁹ A recent meta-analysis on antidiabetic medicine found that metformin is not very effective in management of psoriasis. This may be due to lack of available data as only one study was available.²⁰

Probiotics

The skin and gut microbiota are complex ecosystems and remain in symbiosis with the host. The gut microbiome influences host immune system, enables immune tolerance of environmental antigens and protects against potential pathogens. The alterations in this ecosystem, also known as dysbiosis, is found to be associated with skin diseases such as psoriasis, atopic dermatitis and acne vulgaris.²¹ In psoriasis, the gut microbiome is altered, with decrease in symbiont bacteria such as *Lactobacillus* spp., *Bifidobacterium* spp. and *Faecalibacterium prausnitzii*.²² The role of *Streptococcus* in the pathogenesis of guttate psoriasis is well known. The colonization of skin by *Staphylococcus aureus*, *Malassezia* and *Candida albicans* exacerbates psoriasis. Almost 10% patients with inflammatory bowel disease are diagnosed with psoriasis indicating a strong association of psoriasis with gut inflammation.²³

Probiotics are viable bacteria with beneficial effects. Various strains have shown beneficial effects in psoriasis in experimental and clinical studies. Mice fed with *Lactobacillus pentosus* showed decreased pro-inflammatory cytokines (tumour necrosis factor (TNF)- α , interleukin (IL)-17, IL-6 and IL-23) and developed milder imiquimod induced psoriasis as compared to controls.²⁴ The evidence for the use of probiotics in patients with psoriasis is limited but encouraging. Groeger *et al.* demonstrated improvement in inflammatory biomarkers (c-reactive protein, TNF α and IL-6) in patients who were administered *Bifidobacterium infantis* 35624 as compared to controls at eight weeks.²⁵ A randomized controlled trial (RCT) using probiotic mixture showed improvement in PASI and physician global assessment in probiotic group as compared to placebo at 12 weeks but the difference was not statistically significant.²⁶ The evidence for the use of probiotics as an adjunct in management of psoriasis is limited and needs larger studies.

Bariatric Surgery

Psoriasis is found to be significantly associated with obesity. Obesity may co-exist, predate, or develop after diagnosis of psoriasis.²⁷ Increased body-mass index is associated with more severe and refractory disease and weight loss results in better control of the disease.²⁸ Bariatric surgery is a surgical procedure performed on gastrointestinal system that helps in body weight reduction; it consists of various procedures such as gastric

banding, gastric bypass, sleeve gastrectomy and biliopancreatic diversion with duodenal switch. Gastric bypass was found to be associated with reduced risk and improved prognosis of psoriasis and psoriatic arthritis, in a population-based cohort study.²⁹ A study on morbidly obese patients with psoriasis who underwent gastric bypass also reported improvement in psoriasis in 39.4% (13/33) patients; the degree of post-operative weight loss and type of procedure (Roux-en-Y gastric bypass) was significantly associated with the improvement in psoriasis.³⁰ Another study on ten patients showed that 70% of patients remained in remission for psoriasis six months after surgery; three out of four patients on systemic therapy discontinued medications resulting in significant improvement in the quality of life.³¹ There is a significant weight loss following surgery which may result in improvement in comorbidities; however, improvement in psoriasis is seen even before weight loss begins and may be related to glucagon-like peptide 1. Its level increases up to 20 times after gastric bypass surgery but not during restrictive surgeries such as gastric banding; hence, glucagon-like peptide 1 may be responsible for the improvement in psoriasis.³² Bariatric surgery, especially gastric bypass may be a useful option in patients with morbid obesity and refractory psoriasis.

Bevacizumab

Vascular endothelial growth factor (VEGF) is an important mediator of angiogenesis. Vascular phenomena such as vascular dilatation, elongation and increased capillary permeability are parts of psoriasis pathogenesis and Vascular endothelial growth factor A is highly expressed in lesional psoriatic skin. A transgenic mouse model that expressed Vascular endothelial growth factor A developed skin lesions resembling psoriasis which improved by blocking Vascular endothelial growth factor A.³³ Bevacizumab is a monoclonal antibody that acts against Vascular endothelial growth factor. There are reports of improvement in co-existent psoriasis in patients of metastatic renal cell carcinoma and colon carcinoma treated with bevacizumab.^{34,35} The exact place of this drug in the management of psoriasis is not yet defined; it seems to be a promising drug in the management of psoriasis, especially in presence of co-morbidities where bevacizumab is used as a primary indication, such as in diabetic retinopathy.

Colchicine

Colchicine is a naturally occurring alkaloid derived from the plant, *Colchicum autumnale*. It inhibits micro-tubule polymerisation and cell division, as well as migration and signal transduction, especially in leukocytes. There are clinical studies that have shown improvement in psoriasis with oral colchicine. A study involving 22 patients with psoriasis in the dose of 0.02 mg/kg for two–four months showed improvement in eight out of nine patients with thin plaques and in all patients (8/22) who suffered from arthralgia. Patients with thick, chronic stable plaque psoriasis did not show much improvement.³⁶ An RCT comparing 2.1 mg colchicine per day with methotrexate 7.5 mg/week showed a mean reduction in PASI of $45 \pm 7.56\%$ in the colchicine group as compared to $52.25 \pm 8.93\%$ in the methotrexate group.³⁷ The use of colchicine in palmoplantar

pustulosis is more common and is supported by many studies. A case series of 32 cases treated with colchicine 1–2 mg daily showed complete resolution of pustulation in 13 and significant improvement in 14 patients.³⁸ Colchicine has also been used in management of generalized pustular psoriasis in a few cases and recently, it has been used in combination with guselkumab.^{39,40} Gastrointestinal adverse effects are common and dose limiting.

Immunomodulators

Azathioprine

Azathioprine is a thiopurine and works by inhibiting purine synthesis required for the proliferation of cells, especially leukocytes. An RCT on 50 patients comparing methotrexate 10 mg weekly with azathioprine 1–3 mg/kg found that excellent and good response was seen in 27% and 55% of patients in the azathioprine group at eight weeks.⁴¹ In an open label study involving 50 patients using azathioprine 300 mg weekly for 24 weeks; 42% (21/50), 36% (18/50) and 22% (11/50) patients achieved PASI75, PASI90 and PASI100, respectively.⁴² It can also be used in the management of concomitant psoriasis and bullous pemphigoid.⁴³

Mycophenolate mofetil (MMF)

It is a prodrug of mycophenolic acid which blocks de-novo purine synthesis, thereby interfering with T cell proliferation. An RCT involving 38 patients comparing mycophenolate mofetil 2 g/day to methotrexate 7.5 mg/week found a reduction in PASI score from 16.46 ± 5.29 to 3.17 ± 2.35 in the methotrexate group and 17.43 ± 7.42 to 3.97 ± 5.95 in patients treated with mycophenolate at 12 weeks ($P > 0.05$).⁴⁴ This means that both the treatments showed efficacy in treatment of psoriasis, but there was no statistically significant difference between methotrexate and mycophenolate mofetil. Another open-labeled study involving 23 patients with moderate to severe psoriasis using mycophenolate 2–3 g/day showed a 47% reduction in PASI at 12 weeks.⁴⁵ It has also been used in combination with low-dose cyclosporine (2.5 mg/kg) in patients who failed previous systemic therapies. Seven out of nine patients showed good disease control without any evidence of additional toxicity.

Hydroxyurea

It is an antimetabolite used in the management of hematologic and solid organ malignancies. It works by inhibiting DNA synthesis and reducing cell turnover and is effective in the management of psoriasis. Due to the narrow therapeutic window and the availability of other agents, it is used only for the management of recalcitrant psoriasis. In a study involving 85 patients, where it was used in the dose of 0.5–1.5 g daily; 51 (60%) and 68 (80%) patients showed complete and good to moderate response, respectively. Adverse effects occurred in 37 (43%) patients and the drug was discontinued in six patients.⁴⁶ In another study with 31 patients of recalcitrant psoriasis; 70% reduction in PASI score was observed at eight weeks. The dose used was 1–1.5 g/day and none of the patients required therapy discontinuation.⁴⁷

Tacrolimus

It is a calcineurin inhibitor and the mechanism of action is similar to cyclosporine, though it is considered 100 times more potent inhibitor of T cell activation. A European multicentric study involving 19 patients in a dose ranging from 0.05 to 0.15 mg/kg orally found 70% or more reduction in PASI at

nine weeks in 12 (63%) patients.⁴⁸ Another study involving 26 patients in a dose of 0.1 mg/Kg orally, reported PASI75 in 73.1% (19/26) and PASI90 in 42.3% (11/26) patients.⁴⁹

Tofacitinib

It is an oral small molecule which inhibits Janus kinase (JAK) 1 and 3 signaling. It is approved for the treatment of psoriatic arthritis, but not plaque psoriasis. A randomized controlled trial found that PASI75 was achieved in 39.9%, 59.2% and 6.2% with twice daily tofacitinib 5 mg, 10 mg and placebo respectively at week 16.⁵⁰ In a study on Japanese patients, it was found that 62.8% and 72.7% patients achieved PASI 75 at 16 weeks with 5 mg and 10 mg twice a day dose, respectively and efficacy was maintained throughout 52 weeks.⁵¹ A recent meta-analysis of RCT's including 3743 patients found tofacitinib (5 mg or 10 mg) to be more effective than placebo but with higher incidence of adverse effects.⁵² Upadacitinib is selective JAK1 inhibitor and is approved for treatment for psoriatic arthritis in the dose of 15 mg/day.⁵³

Leflunomide

It is an immunosuppressant which inhibits T cell activation and proliferation by inhibiting pyrimidine synthesis. It is Food and Drug Administration (FDA)-approved to treat rheumatoid arthritis. A placebo-controlled trial for the treatment of psoriatic arthritis found that it is effective in the management of skin disease.⁵⁴

Miscellaneous Drugs

Sulfasalazine

It is an anti-inflammatory agent, used in the management of inflammatory bowel disease. An RCT reported moderate to marked improvement in 82% of patients at eight weeks.⁵⁵ A placebo-controlled trial for psoriatic arthritis reported significant improvement in joint symptoms and morning stiffness at eight weeks compared to placebo.⁵⁶

Dapsone

It is a sulfone drug and has antimicrobial and anti-inflammatory actions. The anti-inflammatory action is due to inhibition of neutrophil myeloperoxidase and impaired neutrophil chemotaxis. It has been reported to be effective in the management of pustular psoriasis in various case reports. A case series involving five patients with treatment-resistant pustular psoriasis showed good response in four patients.⁵⁷ There are reports of improvement in therapy-resistant generalized pustular psoriasis and inverse psoriasis with dapsone.^{58,59}

Isotretinoin

It is a first-generation systemic retinoid used in the management of acne. A randomized study involving 60 patients who received either isotretinoin or etretinate at the dose of 1 mg/kg with psoralen-UVA therapy concluded that isotretinoin is as effective as etretinate for psoriasis management.⁶⁰ It has also been used for the management of generalized pustular

Table 2: Adverse effects of various discussed therapeutic modalities

S. No.	Drug	Dose	Common adverse effects
1.	Pioglitazone	15–30 mg OD	Edema, nausea, raised liver enzymes, weight gain/loss, hypoglycemia
2.	Liraglutide	0.6 mg SC per day for 1 week; followed by 1.2 mg OD	Nausea, diarrhea, vomiting, dyspepsia, headache, injection site reaction
3.	Metformin	1000 mg per day	Gastrointestinal adverse effects (Nausea, vomiting, abdominal distension, constipation, dyspepsia), flatulence, hypoglycemia, asthenia, lactic acidosis (rare)
4.	Sitagliptin	100 mg per day	Hypoglycemia, nasopharyngitis, headache
5.	Colchicine	1–2 mg per day	Nausea, vomiting, diarrhea, myelosuppression, rhabdomyolysis
6.	Azathioprine	1–3 mg/kg/day	Myelosuppression, liver toxicity, hypersensitivity syndrome, opportunistic infections
7.	MMF	2–3 g/day	Dose-dependent gastrointestinal effect such as nausea, vomiting, diarrhea and infections
8.	Hydroxyurea	0.5–1.5 g/day	Myelosuppression, renal toxicity, infections, cutaneous adverse effects (alopecia, dermatomyositis such as eruption, hyperpigmentation of skin/nails and leg ulcers)
9.	Tacrolimus	0.05–0.15 mg/kg	Diarrhea, abdominal pain, acral paraesthesia, altered fasting blood sugar levels, hypertension and deranged serum creatinine
10.	Tofacitinib	5–10 mg BID	Nasopharyngitis, upper respiratory tract infection, diarrhea, headache, hypertension, increased cholesterol levels, gastroenteritis, anemia, nausea, serious infection and venous thromboembolism
11.	Leflunomide	100 mg/day X 3 days; 20 mg OD	Diarrhea, infections, agranulocytosis, hepatitis
12.	Sulfasalazine	2–3 g per day Start with 0.5 g TDS	Gastrointestinal intolerance Leukopenia and agranulocytosis Exanthem, SJS/TEN
13.	Dapsone	50–100 mg/day	Hemolytic anemia, methemoglobinemia, leukopenia, agranulocytosis, DRESS, TEN and exanthem peripheral neuropathy
14.	Isotretinoin	1–2 mg/kg/day	Xerosis, desquamation, photosensitivity, pyogenic granuloma, staphylococcus infections, dry eyes, deranged lipid profile, pseudotumor cerebri, hepatotoxicity and teratogenicity
15.	Somatostatin	250 µg/h for 96 h	Infusion reaction, abdominal pain, steatorrhea, diarrhea, malabsorption and gall stone formation
16.	Fumaric acid esters	upto 1.2 gms per day	Gastrointestinal intolerance, leukopenia, lymphopenia, flushing

OD: Once a day, BID: Twice a day, TDS: Thrice a day, SC: Subcutaneous, MMF: Mycophenolate mofetil

Table 3: Level of evidence and place in management

S. No.	Drug	Level of evidence	Place in management
1	Pioglitazone	1a	Patients with metabolic syndrome (MS)
2	Liraglutide	4	Obese patients with Type 2 DM
3	Metformin	2b	Psoriasis with metabolic syndrome
4	Sitagliptin	2b	Psoriasis with Type 2 DM
5	Probiotics	2b	As an adjunct to conventional treatment
6	Bariatric surgery	4	Morbid obesity with psoriasis
7	Bevacizumab	4	Not defined; use for primary indication
8	Colchicine		
	Palmoplantar pustulosis	1b	First line
	Psoriasis	2b	Adjunct to systemic treatment in patient with thin plaque
	GPP	4	Not well defined
9	Azathioprine	2b	Psoriasis with bullous pemphigoid
10	MMF	2b	Adverse effect to first line treatment
11	Hydroxyurea	2b	Recalcitrant psoriasis; unavailability of other options
12	Tacrolimus	2b	Same indications as cyclosporine with better adverse effect profile
13	Tofacitinib	1a	Psoriatic arthritis with psoriasis
14	Leflunomide	5	Psoriatic arthritis with psoriasis
15	Sulfasalazine	1b	Psoriatic arthritis with psoriasis
16	Dapsone	4	Palmoplantar pustulosis
17	Isotretinoin	4	With phototherapy in women of child bearing age when acitretin cannot be used
18	Somatostatin	4	Not defined
19	FAE	1a	Can be used as first line therapy in moderate to severe psoriasis.
20	Dietary measures	2b, 3b, 4	Can be tried in all patients

1a: Systematic review of RCT, 1b: RCT with narrow confidence intervals, 2a: Systematic reviews of cohort disease, 2b: Individual cohort study and low quality RCT, 3a: Systematic review of case-controlled studies, 3b: Case-controlled studies, 4: Case-series and poor-quality cohort and case-controlled studies, 5: Expert opinion

psoriasis.⁶¹ Isotretinoin has a shorter half-life and may play a role in management of psoriasis in women of child-bearing age. It may be used in case acitretin is contraindicated, like in women of childbearing age. Acitretin and etretinate have similar problem of requirement of long-term contraceptives.

Antibiotics

There is evidence to suggest that bacterial infection can trigger or exacerbate psoriasis especially guttate psoriasis. Various antibiotics have been used for management of various forms of psoriasis. Guttate psoriasis is the most common psoriasis variant in which antibiotics are used. RCTs comparing penicillin for two weeks with placebo found no treatment benefit.⁶² An RCT comparing rifampicin 600 mg/day for 60 days with placebo found significant improvement in rifampicin group.⁶³ In chronic plaque psoriasis, long-term benzathine penicillin (every two weeks for 12 weeks) and azithromycin 500 mg per day for four weeks showed significant improvement in PASI.^{64,65} Most studies suggest

that antibiotics are effective in psoriasis only if they are used for long-term (four weeks and more) and not as short course.

Somatostatin

It is a human growth factor inhibitor. Somatostatin has variable efficacy in the management of psoriasis. In a study involving 20 patients with severe and recalcitrant psoriasis; somatostatin infusion (250 µg/h for 96 h) resulted in significant improvement in psoriasis and psoriatic arthritis with the infusion being well tolerated.⁶⁶ Another study showed complete or partial remission in psoriasis in 22 out of 26 patients and rapid reduction in joint pains in all four patients.⁶⁷

Other rarely used drugs include low-dose naltrexone which has been recently used in one patient with erythroderma.⁶⁸ Intravenous immunoglobulin has also been used in the management of treatment refractory psoriasis in the pre-biologic era in the dose of 2 g/kg over three days with beneficial effects.⁶⁹

Fumaric acid esters (FAE)

Fumaric acid esters are derivative of fumaric acid and has been used in treatment of psoriasis since long time specially in Germany. It has anti-inflammatory and immuno-modulatory effects. The available drug is a combination of dimethylfumarate and monoethyl fumarate. The highest recommended dose is 1.2 gms per day and the dose is built up slowly to reduce gastrointestinal tolerance. PASI75 is achieved in 50-60% at 16 weeks in patients treated with fumaric acid esters.⁷⁰

Dietary Measures

Dietary measures have been used in the management of psoriasis as adjunctive therapy with variable efficacy. Weight loss in patients with psoriasis improves disease control and better treatment response. Dietary modification is commonly undertaken by psoriasis patients in the hope of improved response. Various types of diets have been used in the management of psoriasis and they possibly work by reducing pro-inflammatory cytokines.

Ketogenic diet is a high fat, adequate protein and low carbohydrate diet. A case report described restoration of treatment response to adalimumab after four weeks of a very-low calorie ketogenic diet (VLCKD).⁷¹ An open label clinical trial involving this diet as induction (four weeks) followed by a hypocaloric, balanced Mediterranean-like diet (six weeks) showed PASI 50 and PASI 75 in 36 (97%) and 24 (64.9%) patients, respectively, at ten weeks.⁷² Mediterranean diet contains a high amount of fruits, vegetables, cereals and olive oil with a restriction on consumption of dairy products, red meat and alcohol except wine. There is no causal relationship between this diet and the severity of psoriasis, but studies have found an association of severe psoriasis, psoriatic arthritis and cardiovascular risk factors with poor adherence to the Mediterranean diet.^{73,74}

Celiac disease is more common in patients with psoriasis and elevated antigliadin anti IgA antibody is seen in psoriasis patients even in the absence of celiac disease.^{75,76} A gluten free diet resulted in improvement in psoriasis, even in those without celiac disease. The presence of antigliadin antibody may act as a prognostic marker for response to gluten free diet.⁷⁷

Intermittent fasting (IF) is a type of eating pattern in which there is no consumption of food for a fixed duration. The most

common type of IF is 16:8 in which fasting time is 16 h and feeding time, eight hours. This fasting time may be extended. There is some evidence to suggest that IF improves metabolic parameters and longevity and reduces the incidence of obesity and cancer.⁷⁸ The data regarding the effectiveness of IF on improvement in psoriasis are limited; one study showed beneficial effects of Ramadan fasting on psoriasis.⁷⁹

The adverse effect and place in the management of various treatment modalities are discussed in Table 2 and level of evidence for various modalities is tabulated in Table 3.

Conclusion

To sum up, though newer anti-psoriatic drugs are being developed, evaluated and incorporated into clinical practice on a regular basis, there is a sub-set of patients in whom we need to look beyond biologics or the conventional first-line systemic agents. The unconventional therapeutic strategies that we have discussed here are less well-known in the treatment of psoriasis. Many of them can complement the first-line agents or can replace them when the patients do not tolerate or respond to conventional agents or cannot afford them. The current evidence for their use in psoriasis as well as the strengths and weaknesses of such therapies have been highlighted to help the clinician make an informed choice.

Declaration of patient consent

The patient's consent is not required as the patient's identity is not disclosed or compromised.

Financial support and sponsorship

Nil.

Conflicts of interest

There are no conflicts of interest.

References

1. Michalek IM, Loring B, John SM. A systematic review of worldwide epidemiology of psoriasis. *J Eur Acad Dermatol Venereol* 2017;31:205-12.
2. Furue M, Kadono T. Inflammatory skin march in atopic dermatitis and psoriasis. *Inflamm Res* 2017;66:833-42.
3. Menter A. Psoriasis and psoriatic arthritis treatment. *Am J Manage Care* 2016;22:s225-37.
4. Shafiq N, Malhotra S, Pandhi P, Gupta M, Kumar B, Sandhu K. Pilot trial: Pioglitazone versus placebo in patients with plaque psoriasis (the P6). *Int J Dermatol* 2005;44:328-33.
5. Hafez VG, Bosseila M, Abdel Halim MR, Shaker OG, Kamal M, Kareem HS. Clinical effects of pioglitazone, an insulin sensitizing drug, on psoriasis vulgaris and its co-morbidities, a double blinded randomized controlled trial. *J Dermatol Treat* 2015;26:208-14.
6. Lajevardi V, Hallaji Z, Daklan S, Abedini R, Goodarzi A, Abdolreza M. The efficacy of methotrexate plus pioglitazone vs. Methotrexate alone in the management of patients with plaque-type psoriasis: A single-blinded randomized controlled trial. *Int J Dermatol* 2015;54:95-101.
7. Mittal R, Malhotra S, Pandhi P, Kaur I, Dogra S. Efficacy and safety of combination Acitretin and pioglitazone therapy in patients with moderate to severe chronic plaque-type psoriasis: A randomized, double-blind, placebo-controlled clinical trial. *Arch Dermatol* 2009;145:387-93.
8. Chang G, Wang J, Song J, Zhang Z, Zhang L. Efficacy and safety of pioglitazone for treatment of plaque psoriasis: A systematic review and meta-analysis of randomized controlled trials. *J Dermatol Treat* 2020;31:680-6.
9. Zhang JZ, Ding Y, Xiang F, Yu SR, Zhang DZ, Guan MM, et al. Effectiveness and safety of different doses of pioglitazone in psoriasis: A meta-analysis of randomized controlled trials. *Chin Med J* 2020;133:444-51.
10. Singh S, Bhansali A. Randomized placebo control study of insulin sensitizers (Metformin and Pioglitazone) in psoriasis patients with metabolic syndrome (topical treatment cohort). *BMC Dermatol* 2016;16:12.
11. Faurischou A, Pedersen J, Gyldenløve M, Poulsen SS, Holst JJ, Thyssen JP, et al. Increased expression of glucagon-like peptide-1 receptors in psoriasis plaques. *Exp Dermatol* 2013;22:150-2.
12. Faurischou A, Knop FK, Thyssen JP, Zachariae C, Skov L, Vilsbøll T. Improvement in psoriasis after treatment with the glucagon-like peptide-1 receptor agonist liraglutide. *Acta Diabetol* 2014;51:147-50.
13. Faurischou A, Gyldenløve M, Rohde U, Thyssen JP, Zachariae C, Skov L, et al. Lack of effect of the glucagon-like peptide-1 receptor agonist liraglutide on psoriasis in glucose-tolerant patients—a randomized placebo-controlled trial. *J Eur Acad Dermatol Venereol* 2015;29:555-9.
14. Xu X, Lin L, Chen P, Yu Y, Chen S, Chen X, et al. Treatment with liraglutide, a glucagon-like peptide-1 analogue, improves effectively the skin lesions of psoriasis patients with Type 2 diabetes: A prospective cohort study. *Diabetes Res Clin Pract* 2019;150:167-73.
15. Thielitz A, Reinhold D, Vetter R, Bank U, Helmuth M, Hartig R, et al. Inhibitors of dipeptidyl peptidase IV and aminopeptidase N target major pathogenetic steps in acne initiation. *J Invest Dermatol* 2007;127:1042-51.
16. Lynch M, Malara A, Timoney I, Vencken S, Ahern T, Awdeh F, et al. Sitagliptin and narrow-band ultraviolet-B for moderate psoriasis (DINUP): A randomised controlled clinical trial. *Dermatology* 2021;1-8. doi:10.1159/000514494. Online ahead of print.
17. Liu Y, Yang F, Ma W, Sun Q. Metformin inhibits proliferation and proinflammatory cytokines of human keratinocytes *in vitro* via mTOR-signaling pathway. *Pharm Biol* 2016;54:1173-8.
18. Singh S, Bhansali A. Randomized placebo control study of metformin in psoriasis patients with metabolic syndrome (systemic treatment cohort). *Indian J Endocrinol Metab* 2017;21:581-7.
19. Xuan TH, Thi VB, Ngoc AT, Van ED, Dang QT, Van TN, et al. Quality of life in psoriasis Vietnamese patients treated with metformin in combination with methotrexate. *Open Access Maced J Med Sci* 2019;7:302-3.
20. Chi CC, Lee CY, Liu CY, Wang SH, O'Donnell FT, et al. Effects of antidiabetic drugs on psoriasis: A meta-analysis. *Eur J Clin Invest* 2021;51:e13377.
21. Benhadou F, Mintoff D, Schnebert B, Thio HB. Psoriasis and microbiota: A systematic review. *Diseases* 2018;6:47.
22. Scher JU, Ubeda C, Artacho A, Attur M, Isaac S, Reddy SM, et al. Decreased bacterial diversity characterizes the altered gut microbiota in patients with psoriatic arthritis, resembling dysbiosis in inflammatory bowel disease. *Arthritis Rheumatol* 2015;67:128-39.
23. Takeshita J, Grewal S, Langan SM, Mehta NN, Ogdie A, Van Voorhees AS, et al. Psoriasis and comorbid diseases: Epidemiology. *J Am Acad Dermatol* 2017;76:377-390.
24. Chen YH, Wu CS, Chao YH, Lin CC, Tsai HY, Li YR, et al. *Lactobacillus pentosus* GMNL-77 inhibits skin lesions in imiquimod-induced psoriasis-like mice. *J Food Drug Anal* 2017;25:559-66.
25. Groeger D, O'Mahony L, Murphy EF, Bourke JF, Dinan TG, Kiely B, et al. *Bifidobacterium infantis* 35624 modulates host inflammatory processes beyond the gut. *Gut Microbes* 2013;4:325-39.
26. Navarro-López V, Martínez-Andrés A, Ramírez-Boscà A, Ruzafa-Costas B, Núñez-Delegido E, Carrion-Gutiérrez MA, et al. Efficacy and safety of oral administration of a mixture of probiotic strains in patients with psoriasis: A randomized controlled clinical trial. *Acta Derm Venereol* 2019;99:1078-84.
27. Armstrong AW, Harskamp CT, Armstrong EJ. The association between psoriasis and obesity: A systematic review and meta-analysis of observational studies. *Nutr Diabetes* 2012;2:e54.
28. Jensen P, Zachariae C, Christensen R, Geiker NR, Schaadt BK, Stender S, et al. Effect of weight loss on the severity of psoriasis: A randomized clinical study. *JAMA Dermatol* 2013;149:795-801.
29. Egeberg A, Sørensen JA, Gislason GH, Knop FK, Skov L. Incidence and prognosis of psoriasis and psoriatic arthritis in patients undergoing bariatric surgery. *JAMA Surg* 2017;152:344-9.
30. Romero-Talamás H, Aminian A, Corcelles R, Fernandez AP, Schauer PR, Brethauer S. Psoriasis improvement after bariatric surgery. *Surg Obes Relat Dis* 2014;10:1155-9.
31. Farias MM, Achurra P, Boza C, Vega A, de la Cruz C. Psoriasis following bariatric surgery: Clinical evolution and impact on quality of life on 10 patients. *Obes Surg* 2012;22:877-80.

32. Faurschou A, Zachariae C, Skov L, Vilsbøll T, Knop FK. Gastric bypass surgery: Improving psoriasis through a GLP-1-dependent mechanism? *Med Hypotheses* 2011;77:1098-101.
33. Luengas-Martinez A, Hardman-Smart J, Paus R, Young HS. Vascular endothelial growth factor- α as a promising therapeutic target for the management of psoriasis. *Exp Dermatol* 2020;29:687-98.
34. Datta-Mitra A, Riar NK, Raychaudhuri SP. Remission of psoriasis and psoriatic arthritis during bevacizumab therapy for renal cell cancer. *Indian J Dermatol* 2014;59:632.
35. Akman A, Yilmaz E, Mutlu H, Ozdogan M. Complete remission of psoriasis following bevacizumab therapy for colon cancer. *Clin Exp Dermatol* 2009;34:e202-4.
36. Wahba A, Cohen H. Therapeutic trials with oral colchicine in psoriasis. *Acta Derm Venereol* 1980;60:515-20.
37. Bhuiyan MS, Sikder MA, Rashid MM, Rabin F. Role of oral colchicine in plaque type psoriasis. A randomized clinical trial comparing with oral methotrexate. *J Pak Assoc Dermatol* 2016;20:146-51.
38. Takigawa M, Miyachi Y, Uehara M, Tagami H. Treatment of pustulosis palmaris et plantaris with oral doses of colchicine. *Arch Dermatol* 1982;118:458-60.
39. Zachariae H, Kragballe K, Herlin T. Colchicine in generalized pustular psoriasis: Clinical response and antibody-dependent cytotoxicity by monocytes and neutrophils. *Arch Dermatol Res* 1982;274:327-33.
40. Taguchi R, Takamura S, Teraki Y. Combination therapy with biologic and colchicine for generalized pustular psoriasis. *Int J Dermatol* 2020;59:e400-2.
41. Malik T, Ejaz A. Comparison of methotrexate and azathioprine in the treatment of psoriasis: A randomized controlled trial. *J Pak Assoc Dermatol* 2016;20:152-7.
42. Verma P, Verma KK, Khanna N, Gupta S, Bhari N. Effectiveness of weekly azathioprine pulse in the treatment of chronic plaque psoriasis: An open-label study. *Clin Exp Dermatol* 2016;41:717-22.
43. Primka EJ III, Camisa C. Psoriasis and bullous pemphigoid treated with azathioprine. *J Am Acad Dermatol* 1998;39:121-3.
44. Akhyani M, Chams-Davatchi C, Hemami MR, Fateh S. Efficacy and safety of mycophenolate mofetil vs. Methotrexate for the treatment of chronic plaque psoriasis. *J Eur Acad Dermatol Venereol* 2010;24:1447-51.
45. Zhou Y, Rosenthal D, Dutz J, Ho V. Mycophenolate mofetil (CellCept®) for psoriasis: A two-center, prospective, open-label clinical trial. *J Cutan Med Surg* 2003;7:193-7.
46. Layton AM, Sheehan-Dare RA, Goodfield MJ, Cotterill JA. Hydroxyurea in the management of therapy resistant psoriasis. *Br J Dermatol* 1989;121:647-53.
47. Kumar B, Saraswat A, Kaur I. Rediscovering hydroxyurea: Its role in recalcitrant psoriasis. *Int J Dermatol* 2001;40:530-4.
48. Systemic tacrolimus (FK 506) is effective for the treatment of psoriasis in a double-blind, placebo-controlled study. The European FK 506 multicentre psoriasis study group. *Arch Dermatol* 1996;132:419-23.
49. Mittal A, Dogra S, Narang T, Sharma A. Pilot study to evaluate the efficacy and safety of oral tacrolimus in adult patients with refractory severe plaque psoriasis. *J Cut Med Surg* 2016;20:228-32.
50. Papp KA, Menter MA, Abe M, Elewski B, Feldman SR, Gottlieb AB, *et al.* OPT Pivotal 1 and OPT Pivotal 2 investigators. Tofacitinib, an oral Janus kinase inhibitor, for the treatment of chronic plaque psoriasis: Results from two randomized, placebo-controlled, Phase III trials. *Br J Dermatol* 2015;173:949-61.
51. Asahina A, Etoh T, Igarashi A, Imafuku S, Saeki H, Shibasaki Y, *et al.* Oral tofacitinib efficacy, safety and tolerability in Japanese patients with moderate to severe plaque psoriasis and psoriatic arthritis: A randomized, double-blind, Phase 3 study. *J Dermatol* 2016;43:869-80.
52. Tian F, Chen Z, Xu T. Efficacy and safety of tofacitinib for the treatment of chronic plaque psoriasis: A systematic review and meta-analysis. *J Int Med Res* 2019;47:2342-50.
53. Mease PJ, Lertratanakul A, Anderson JK, Papp K, Van den Bosch F, Tsuji S, *et al.* Upadacitinib for psoriatic arthritis refractory to biologics: SELECT-PsA 2. *Ann Rheum Dis* 2020;80:312-20.
54. Kaltwasser JP, Nash P, Gladman D, Rosen CF, Behrens F, Jones P, *et al.* Treatment of Psoriatic Arthritis Study Group. Efficacy and safety of leflunomide in the treatment of psoriatic arthritis and psoriasis: A multinational, double-blind, randomized, placebo-controlled clinical trial. *Arthritis Rheum* 2004;50:1939-50.
55. Gupta AK, Ellis CN, Siegel MT, Duell EA, Griffiths CE, Hamilton TA, *et al.* Sulfasalazine improves psoriasis. A double-blind analysis. *Arch Dermatol* 1990;126:487-93.
56. Gupta AK, Grober JS, Hamilton TA, Ellis CN, Siegel MT, Voorhees JJ, *et al.* Sulfasalazine therapy for psoriatic arthritis: A double blind, placebo controlled trial. *J Rheumatol* 1995;22:894-8.
57. Sheu JS, Divito SJ, Enamandram M, Merola JF. Dapsone therapy for pustular psoriasis: Case series and review of the literature. *Dermatology* 2016;232:97-101.
58. Yu HJ, Park JW, Park JM, Hwang DK, Park YW. A case of childhood generalized pustular psoriasis treated with dapsone. *J Dermatol* 2001;28:316-9.
59. Guglielmetti A, Conlledo R, Bedoya J, Ianiszewski F, Correa J. Inverse psoriasis involving genital skin folds: Successful therapy with dapsone. *Dermatol Ther (Heidelb)* 2012;2:1-9.
60. Honigsmann H, Wolff K. Isotretinoin-PUVA for psoriasis. *Lancet* 1983;1:236.
61. Moy RL, Kingston TP, Lowe NJ. Isotretinoin vs etretinate therapy in generalized pustular and chronic psoriasis. *Arch Dermatol* 1985;121:1297-301.
62. Dogan B, Karabudak O, Harmanyeri Y. Antistreptococcal treatment of guttate psoriasis: A controlled study. *Int J Dermatol* 2008;47:950-2.
63. Tsankov N, Grozdev I. Rifampicin--a mild immunosuppressive agent for psoriasis. *J Dermatol Treat* 2011;22:62-4.
64. Saxena VN, Dogra J. Long-term use of penicillin for the treatment of chronic plaque psoriasis. *Eur J Dermatol* 2005;15:359-62.
65. Saxena VN, Dogra J. Long-term oral azithromycin in chronic plaque psoriasis: A controlled trial. *Eur J Dermatol* 2010;20:329-33.
66. Venier A, De Simone C, Forni L, Ghirlanda G, Uccioli L, Serri F, *et al.* Treatment of severe psoriasis with somatostatin: Four years of experience. *Arch Dermatol Res* 1988;280:S51-4.
67. Weber G, Klughardt G, Neidhardt M, Galle K, Frey H, Geiger A. Treatment of psoriasis with somatostatin. *Arch Dermatol Res* 1981;272:31-6.
68. Monasterio EP. Low-dose naltrexone: An alternative treatment for erythrodermic psoriasis. *Cureus* 2019;11:e3943.
69. Gurmin V, Mediwake R, Fernando M, Whittaker S, Rustin MH, Beynon HL. Psoriasis: Response to high-dose intravenous immunoglobulin in three patients. *Br J Dermatol* 2002;147:554-7.
70. Pathirana D, Ormerod AD, Saig P, Smith C, Spuls PL, Nast A, *et al.* European S3-guidelines on the systemic treatment of psoriasis vulgaris. *J Eur Acad Dermatol Venereol* 2009;Suppl 2:1-70.
71. Castaldo G, Galdo G, Rotondi Aufero F, Cereda E. Very low-calorie ketogenic diet may allow restoring response to systemic therapy in relapsing plaque psoriasis. *Obes Res Clin Pract* 2016;10:348-52.
72. Castaldo G, Rastrelli L, Galdo G, Molettieri P, Aufero FR, Cereda E. Aggressive weight-loss program with a ketogenic induction phase for the treatment of chronic plaque psoriasis: A proof-of-concept, single-arm, open-label clinical trial. *Nutrition* 2020;74:110757.
73. Molina-Leyva A, Cuenca-Barrales C, Vega-Castillo JJ, Ruiz-Carrascosa JC, Ruiz-Villaverde R. Adherence to Mediterranean diet in Spanish patients with psoriasis: Cardiovascular benefits? *Dermatol Ther* 2019;32:e12810.
74. Caso F, Navarini L, Carubbi F, Picchianti-Diamanti A, Chimenti MS, Tasso M, *et al.* Mediterranean diet and psoriatic arthritis activity: A multicenter cross-sectional study. *Rheumatol Int* 2020;40:951-8.
75. Ungprasert P, Wijarnpreecha K, Kittanamongkolchai W. Psoriasis and risk of celiac disease: A systematic review and meta-analysis. *Indian J Dermatol* 2017;62:41-6.
76. Kolchak NA, Tetarnikova MK, Theodoropoulou MS, Michalopoulos AP, Theodoropoulos DS. Prevalence of anti gliadin IgA antibodies in psoriasis vulgaris and response of seropositive patients to a gluten-free diet. *J Multidiscip Healthc* 2018;11:13-9.
77. De Bastiani R, Gabrielli M, Lora L, Napoli L, Tosetti C, Pirrotta E, *et al.* Association between coeliac disease and psoriasis: Italian primary care multicentre study. *Dermatology* 2015;230:156-60.
78. Mattson MP, Longo VD, Harvie M. Impact of intermittent fasting on health and disease processes. *Ageing Res Rev* 2017;39:46-58.
79. Damiani G, Watad A, Bridgewood C, Pigatto PD, Pacifico A, Malagoli P, *et al.* The impact of Ramadan fasting on the reduction of PASI score, in moderate-to-severe psoriatic patients: A real-life multicenter study. *Nutrients* 2019;11:277.